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TEST REPORT DECLARE
Applicant :| SHENZHEN ZOWEE TECHNOLOGY CO.,LTD
Address Science& Technology Industrial Park of Privately Owned
Enterprises,Pingshan, Xili,Nanshan District,Shenzhen,PR CHINA
Equipment under Test ;| Internet Tablet

M9025,EM69,GS-918,AP-95575,TM-95575,AP-9S775,
TM-9S775,AP-9S180,TM-9S180,AP-9S765,TM-9S765,
Model No :| D9560, M9560,DG9600,DM-9600,M9100, GS-918-BLK,
GS-918-BLU, GS-918-PNK, GS-918-PUR, GS-918-RED,
DAO9DARM, DA09DSD, GS918

FCCID 1| 2AAP6M9025

Manufacturer :| SHENZHEN ZOWEE TECHNOLOGY CO.,LTD

Science& Technology Industrial Park of Privately Owned

Address Enterprises,Pingshan,Xili,Nanshan District,Shenzhen,PR CHINA

Test Standard Used: FCC Rules and Regulations Part 15 Subpart C: 2012
Test procedure used: ANSI C63.10:2009; KDB558074 D01 DTS Meas Guidance V03101

We Declare:
The equipment described above is tested by Dongguan Dongdian Testing Service Co., Ltd and in the

configuration tested the equipment complied with the standards specified above. The test results are
contained in this test report and Dongguan Dongdian Testing Service Co., Ltd is assumed of full

responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance with the
requirement of the above FCC standards.

Report No: DDT-RE130212

Date of Test: 2013/08/03~2013/08/19 Date of Report: |2013/8/20

Prepared By:

Lo b

Leo Liu/Engineer

Note: This report applies to above tested sample only. This report shall not be reproduced in parts

without written approval of Dongguan Dongdian Testing Service Co., Ltd.
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1. Summary of test results

Report No:DDT-RE130212

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item Standard Results
FCC Part 15: 15.247
6dB Bandwidth PASS
KDB558074
FCC Part 15: 15.247
Peak Output Power PASS
KDB558074
FCC Part 15: 15.247
Power Spectral Density PASS
KDB558074
FCC Part 15: 15.247
Emissions in non-restricted frequency bands PASS
KDB558074
FCC Part 15: 15.209
FCC Part 15: 15.247
Emissions in restricted frequency bands PASS
ANSI C63.10: 2009
KDB558074
FCC Part 15: 15.209
FCC Part 15: 15.247
Band Edge Compliance PASS
ANSI C63.10: 2009
KDB558074
FCC Part 15: 15.207
Power Line Conducted Emission PASS
ANSI C63.10: 2009
Antenna requirement FCC Part 15: 15.203 PASS
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Report No:DDT-RE130212

2. General test information

2.1. Description of EUT

EUT* Name : |Internet Tablet
M9025,EM69,GS-918,AP-9S575,TM-9S575,AP-9S775,
TM-9S775,AP-9S180,TM-9S180,AP-9S765,TM-9S765,

Model Number :

" |D9560,M9560,DG9600,DM-9600,M9100,GS-918-BLK,

GS-918-BLU,GS-918-PNK,GS-918-PUR,GS-918-RED

Difference of Model number

. |Cabinent color and trade marke for different client, the actual

product is same.

EUT function description

: |Please reference user manual of this device

Power supply : |DC 3.7V from built-in battery or DC 5V from power adapter.
FCCID : 2AAP6M9025
Radio Technology : |IEEE802.11b/g/m(HT20)

FCC Operation frequency

IEEE 802.11b: 2412MHz—2462MHz

: |IEEE 802.11g: 2412MHz—2462MHz

IEEE 802.11n HT20: 2412MHz—2462MHz

IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

Modulation : [IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20: OFDM (64QAM, 16QAM, QPSK,BPSK)
Antenna Type : |Integrated FPC Antenna, 1.35dBi maximum gain

Date of Receipt

: 12013/07/26

Sample Type

: |Series production

Notel: EUT is the ab.of equipment under test.

2.2. Accessories of EUT

Descrlptlop of Manufacturer Model number or Serial No. Other
Accessories Type
USB Cable 1 / / / 15cm
USB Cable 2 / / / 90cm
Power adapter 1 JUKE JK050200-S04USA / /
Shenzhen FRECOM
Power adapter 2 ELECTRONICS F12W-050200SPAU / /

Note: According exploratory test, this two power adapter only have influence with power line conducted
emissions and radiated emissions from 30MHz to 1GHz, so the final test only power line conducted
emissions and radiated emissions from 30MHz to 1GHz performed with two power adapter, all other tests
only performed with power adapter 1.

2.3. Assistant equipment used for test

Description of
Assistant equipment

Manufacturer

Model number or Type

Other

/

/

/
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2.4. Block diagram of EUT configuration for test

EUT —| Power
adapter

— AC mains

Report No:DDT-RE130212

A special WI-FI Test software was provided by manufacturer and installed into the EUT to control EUT

work in Continuous TX mode (>98% duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate (Mpbs) Channel Frequency
(see Note) (MHz)

11 Low :CH1 2412
IEEE 802.11b 11 Middle: CH6 2437
11 High: CH11 2462
6 Low :CH1 2412
IEEE 802.11g 6 Middle: CH6 2437
6 High: CH11 2462
MCS 0 Low :CH1 2412
IEEE 802.11n HT20 MCS 0 Middle: CH6 2437
MCS 0 High: CH11 2462

data rate were used for all test.

Note: According exploratory test, EUT will have maximum output power in those data rate, so those

2.5. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-25°C
Humidity range: 40-75%
Pressure range: 86-106kPa

2.6. Test laboratory

Dongguan Dongdian Testing Service Co., Ltd

Add: No. 17, Zongbu Road 2, Songshan Lake Sci&Tech, Industry Park, Dongguan City, Guangdong
Province, China, 523808 Tel: +86-0769-22891499 http://www.dgddt.com

FCC Registration Number: 270092

Industry Canada site registration number: 10288A-1
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2.7. Measurement uncertainty

Report No: DDT-RE130212

Test Item Uncertainty

Occupied Channel Bandwidth +1%
Uncertainty for radio frequency 1x10”°
RF Output power, conducted +0.6dB
Power Spectral Density, Conducted +1.2dB
Unwanted Emissions, Conducted +0.6dB
Temperature +0.2°C

Humidity +1%

DC and Low frequency voltage +0.5%

Time +1%

Duty Cycle +1%

Uncertainty for Radiation Emission test
(30MHz-1GHz)

3.14 dB (Polarize: V)

3.16 dB (Polarize: H)

Uncertainty for Radiation Emission test

2.08dB(Polarize: V)

(1GHz to 25GHz) 2.56dB (Polarize: H)
Uncertainty for Conduction emission test(150KHz-30MHz) 2.44dB
Uncertainty for Radiation Emission test (9KHz-150KHz) 3.89dB
Uncertainty for Radiation Emission test (150KHz-30MHz) 3.21dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.
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3. 6dB Bandwidth

3.1. Test equipment

Item | Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 Spectrum R&S FSU 1166.1660.26| 2012/11/26 | Year
analyzer
2 Attenuator Mini-Circuits BW-S10W2 101109 2012/11/26 1 Year
3 RF Cable Micable C10-01-01-1 100309 2012/11/26 1 Year

3.2. Block diagram of test setup

EUT and Assistant

Spectrum |  |Attenuator System

Analyzer

3.3. Limits

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500 KHz

3.4. Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 3.2
(2) Connect EUT’s antenna output to spectrum analyzer by RF cable.
(3) Configure EUT work in test mode as stated in clause 2.4.

(4) Set the spectrum analyzer as follows:

RBW: 100KHz
VBW: 300KHz
Detector Mode: Peak
Sweep time: auto
Trace mode Max hold

(5) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies) that are

attenuated by 6 dB relative to the maximum level measured in the fundamental emission.

3.5. Test Result

IEUT: Internet Tablet M/N: M9025

EUT Set Mode Frizlu‘;fmy I&Sﬁg) EUT Set Mode Fr?;u‘e’flcy 1({13[5;‘11;)
CHI 10.128 CHI 17.628
11b CH6 10.692 11n HT 20 CH6 17.564
CHI1 10.244 CHI1 17.692
llg CHI 16.474 /
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Report No: DDT-RE130212

CH6 16.474

CHI11 16.474

Limit: >500KHz

Conclusion: PASS

Test Date : 2013-08-03

Test Engineer : Leo Liu

3.6. Original test data

11b:
® *RBW 100 kHz Delta 3 [Tl ]
*VBW 300 kHz 0.18 dB
Ref 5 dBm *Att 10 dB *SWT 200 ms 10.128205128 MHz
Markdr 1 [T1]|]
—0 =T§- 07 dBm
2 2.4069871179 cHz||IEM
] Markgr 2 [T1]]
S --10 PR I 1 A _
il M/‘MW “”W"\I[\‘“ 3 -4.25 dBm
M D1 -14.79 dBm /\A’W ‘w\ — =
L o L\ .
—-30 / L\\
--40 /\ff \\
A 3DB

"

Ty

--70

—-80

—-90

Center 2.410897436 GHz 4 MHz/

Span 40 MHz
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*RBW 100 kHz

Report No: DDT-RE130212

Delta 3 [Tl ]

*VBW 300 kHz 0.60 dB
Ref 5 dBm *Att 10 dB *SWT 200 ms 10.692307692 MHz
Markdr 1 [T1|]
0 =T§- 84 dBm
5 2.431487179 cuz||IEM
A 4 Markdgr 2 [T1]]
L _10 AR
. W VWW‘B -4.64 dBm
D1 -14.45 dBm — U\b\ 43789143661z
L 20 /J& qu
—=30 “/
--40
m=>0 3DB
T N
—-70
—-80
—-90
Center 2.437 GHz 4 MHz/ Span 40 MHz
*RBW 100 kHz Delta 3 [Tl ]
*VBW 300 kHz 2.26 dB
Ref 5 dBm *Att 10 dB *SWT 200 ms 10.243589744 MHz
Markgr 1 [T1]]
— O = . = [e=)41)
5 2.45693%897 cHz||[IEM
Markdr 2 [T1|]
--10 A -
1 ﬂMJ -8.26 dBm
_ -y 'S
D1 14.%26 dBm AﬁArw ukw\ 40 91436 GHZ
L 20 f“'fn Vlb\N
/ A
—-40
| _ A
50 wﬂ'\v 3DB

—-60

=70

—-80

—-90

Center

2.462 GHz 4 MHz/

Span 40

MHz

Page 11 of 136



Dongguan Dongdian Testing Service Co., Ltd

—
—

Report No: DDT-RE130212

*RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 1.66 dB
Ref 0 dBm *Att 10 dB *SWT 200 ms 16.474358974 MHz
0 Markgr 1 [T1]]
-23%.96 dBm
L 10 2.403730769 GHz
2 Markdqgr 2 [T1|]
1 PK] . -14¢.70 dBm
|!EEI L 20 - ﬂ l A ‘A 417450 o
D1 -22.713 dBm
—-30
--40 \
—-50 [/ \

--70

—-80

—-90

-100

Center

2.412 GHz

4 M

Hz/

Span

40

MHz

@ *RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 1.34 dB
Ref 0 dBm *Att 10 dB *SWT 200 ms 16.474358974 MHz
0 Markdr 1 [T1]|]
-23.56 dBm
L 10 2.428730769 GHz
2 Markdgr 2 [T1]]
REK -14.20 dBm
==, 0 Y Hﬂ; .
D1 -22.34 dBm INLM
—-30
--40
-50 7 Y
60 p h\\w
--70
—-80
—-90
-100
Center 2.437 GHz 4 MHz/ Span 40 MHz

3DB

3DB
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Report No: DDT-RE130212

® *RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 1.57 dB
Ref 0 dBm *Att 10 dB * SWT 200 ms 16.474358974 MHz
0 Markdr 1 [T1|]
-23.40 dBm
10 2.45373(4769 cuz|[IEM
2 Markgr 2 [T1]]
1 _PK] -14.43 dBm
r2x] --20 T WJWJ‘WA 3 4950 u
D1 -22.49 dBm I \
--30
40 \
--50 L
M«/ N -
--60 L”WJA whwth
--70
--80
--90
-100
Center 2.462 GHz 4 MHz/ Span 40 MHz
11n HT20:
*RBW 100 kHz Delta 3 [Tl ]
*VBW 300 kHz 2.83 dB
Ref 0 dBm *Att 10 dB * SWT 200 ms 17.628205128 MHz
0 Markdr 1 [T1]|]
-2%.17 dBm
L 2.403153846 cHz|[IEM
2 Markdr 2 [T1|]
1 PK] I -14.79 dBm
o I I | rlwn b | | - .
b1 —22. b5 anm W “ﬁ
--30
--40
--50 iy \
”/ \ o
I

i

--70

—-80

—-90

-100

Center 2.412 GHz

4 MHz/

Span

40 MHz
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Report No: DDT-RE130212

*RBW 100 kHz Delta 3 [Tl ]
*VBW 300 kHz 0.16 dB
Ref 0 dBm *Att 10 dB *SWT 200 ms 17.564102564 MHz
o Markdr 1 [T1]]
-22.20 dBm
10 2.428217949 cuz|[IEM
2 Markgr 2 [T1]]
M -14.27 dBm
0 i | aocs -
Dl -22.27 dBmf‘ A =
—-30
—-40
—-50 N N
/ \‘\‘ 3DB
—-60 Mv ““L““‘,\m
--70
—-80
—-90
-100
Center 2.437 GHz 4 MHz/ Span 40 MHz
*RBW 100 kHz Delta 3 [Tl ]
*VBW 300 kHz 1.16 dB
Ref 0 dBm *Att 10 dB *SWT 200 ms 17.692307692 MHz
0 Markgr 1 [T1]]
-24 .50 dBm
. 2.453153846 cHz|[IEN
2 Deltd 2 [T1
.25 dB
|, | o | | | S M
D1 -22.}7 dsm PN AL
—-30
—-40
—-50 Al A\
/ \\m 3DB
—-60 W M‘w
—-70
—-80
—-90
-100
Center 2.462 GHz 4 MHz/ Span 40 MHz
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4. Maximum Peak Output Power

4.1. Test equipment

Same with 3.1

4.2. Block diagram of test setup
Same with 3.2

4.3. Limits
For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands:

1 Watt. If transmitting antennas of directional gain greater than 6 dBi are used, the conducted output power
from the intentional radiator shall be reduced below the stated values as appropriate, by the amount in dB

that the directional gain of the antenna exceeds 6 dBi.

4.4. Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 3.2
(2) Connect EUT’s antenna output to spectrum analyzer by RF cable.
(3) Configure EUT work in test mode as stated in clause 2.4.

(4) Set the spectrum analyzer as follows:

RBW: IMHz

VBW: 3MHz

Span >1.5x 6dB bandwidth
Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, Use the instrument’s band/channel power measurement function with the

band limits set equal to the DTS bandwidth edges measure out the Average and PK output power.

4.5. Test Result

EUT: Internet Tablet M/N: M9025

EUT Set Mode |Soft power set|Data Rate (Mbp/s) CH Res‘fl’légiBm)
CHI 16.16
11b 35 11 CH6 16.48
CH11 16.53
CHI 17.39
llg 45 6 CH6 17.84
CH11 17.12
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Report No: DDT-RE130212

11n HT20

45

MCS 0

CH1 17.37
CH6 17.76
CHI11 17.77

Limit: 30dBm (PK power)

Conclusion: PASS

Test Date : 2013-08-03

Test Engineer : Leo Liu

4.6. Original test data

11b CH1:
.
* RBW 1 MHz Marker 1 [T1
* VBW 3 MHz 8.42 dBm
Ref 20 dBm * Att 10 dB * SWT 200 ms 2.412878205 GHz
Offset 10.5|dB 1
10 -
| ———
o " - ]
—-10
=
VIEW -20
LVL
—-30
—-40
—-50
—-60
L _70 3DB
Center 2.412 GHz 2 MHz/ Span 20 MHz
Tx Channel
Bandwidth 10.128 MHz Power 16.16 dBm
11b CHé:
* RBW 1 MHz Marker 1 [T1
* VBW 3 MHz -20.38 dBm
Ref 20 dBm * Att 10 dB * SWT 200 ms 2.427000000 GHz
Offset 10.5| dB|
—10
I
-l—"/J [~
o = — A
—-10
e
VIEW -20
LVL
—-30
—-40
—-50
—-60
L 70 3DB

Center 2.437 GHz

Tx Channel
Bandwidth

2 MHz/ Span 20 MHz

10.692 MHz

Power 16.48 dBm
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11b CH11:

Ref 20 dBm

* Att 10 dB

* RBW 1 MHz
* VBW 3 MHz
* SWT 200 ms

Report No: DDT-RE130212

Marker 1 [T1
-20.18 dBm
2.452000000 GHz

Offset 10.5

dB

—10

—=30

—-40

—-50

—-60

—-70

Center 2.462 GHz

Tx Channel
Bandwidth

11g CH1:

@

Ref 20 dBm

10.244 MHz

*Att 10 dB

2 MHz/

Power

* RBW 1 MHz
* VBW 3 MHz
* SWT 100 ms

Span 20 MHz

16.53 dBm

Offset 10.5

[eh:

—10

L, —

el

—-30

—-40

—-50

—-60

--70

Center 2.412980769 GHz

Tx Channel
Bandwidth

11g CH6:

Ref 20 dBm

16.474 MHz

*Att 10 dB

3 MHz/

Power

* RBW 1 MHz
* VBW 3 MHz
* SWT 200 ms

Span 30 MHz

17.39 dBm

Marker 1 [T1 ]
5.92 dBm

Offset 10.5

dH

—10

0 1

—-10

VIEW ;;5BF,/

—-30

—-40

—-50

—-60

=70

Center 2.437 GHz

Tx Channel
Bandwidth

16.474 MHz

3 MHz/

Power

Span 30 MHz

17.84 dBm

LVL

3DB

LVL

3DB

LVL

3DB
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11g CH11:

@

Ref 20 dBm

* Att 10 dB

* RBW 1 MHz
* VBW 3 MHz
* SWT 100 ms

Report No: DDT-RE130212

Offset 10.5( df

B

"_"; LVL

—-40

—-50

—-60

3DB

--70

Center 2.462 GHz

Tx Channel
Bandwidth

11n HT20 CH1:

@

Ref 20 dBm

16.474 MHz

* Att 10 dB

3 MHz/

Power

* RBW 1 MHz
* VBW 3 MHz
* SWT 200 ms

17.12

Span 30 MHz

dBm

Offset 10.5|dB

—10

—0

—-10

a

VIEW ;:g(‘)/_,ﬂ
0

—-40

—=50

—-60

3DB

=70

Center 2.412 GHz

Tx Channel
Bandwidth

11n HT20 CHe:

Ref 20 dBm

17.564 MHz

* Att 10 dB

3 MHz/

Power

* RBW 1 MHz
* VBW 3 MHz
* SWT 100 ms

17.37

Span 30 MHz

dBm

Offset 10.5|(@B

LVL

—-30

—-40

—-50

—-60

3DB

—-70

Center 2.437 GHz

Tx Channel
Bandwidth

17.564 MHz

3 MHz/

Power

17.76

Span 30 MHz

dBm
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Report No: DDT-RE130212

11n HT20 CH11:
* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -23.21 dBm
Ref 20 dBm *Att 10 dB * SWT 200 ms 2.447000000 GHz
Offset 10.5||dB
—10
/_,Md%f**—-wM—M—~»~_‘\
B — ~ s
—-10
[ L~ N
VI EW W’ N i, Fﬁ;;
LVL
—-30
—-40
—-50
—-60
L _70 3DB
Center 2.462 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 17.692 MHz Power 17.77 dBm

5. Power Spectral Density

5.1. Test equipment

Same with 3.1

5.2. Block diagram of test setup
Same with 3.2

5.3. Limits

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the

antenna shall not be greater than 8dBm in any 3 kHz band during any time interval of continuous

transmission.

5.4. Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 5.2

(2) Connect EUT’s antenna output to spectrum analyzer by RF cable.

(3) Configure EUT work in test mode as stated in clause 2.4.

(4) Set the spectrum analyzer as follows:

Center frequency DTS Channel center frequency
RBW: 3 kHz <RBW < 100 kHz
VBW: >3RBW

Span 1.5times the DTS bandwidth
Detector Mode: Peak

Sweep time: auto

Trace mode Max hold
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(5) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude level
within the RBW.

(6) If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.5. Test Result

EUT: Internet Tablet M/N: M9025

EUT Set Mode Fr((:zl:uzilcy Result EUT Set Mode Fr?:uzflcy Result
CH1 -0.34dBm/100KHz CH1 -7.16dBm/100KHz
11b CHo6 -0.02dBm/100KHz| 11nHT 20 CH6 -6.39dBm/100KHz
CHI11 -0.03dBm/100KHz CH11 -6.41dBm/100KHz
CH1 -6.76dBm/100KHz
l1g CH6 -6.25dBm/100KHz /
CHI11 -6.37dBm/100KHz

Limit: <8dBm/3KHz Conclusion: PASS

Test Date : 2013-08-07 Test Engineer : Leo Liu

5.6. Original test data
11b:

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -0.34 dBm

Ref 20 dBm *Att 10 dB *SWT 200 ms 2.412512821 GHz

20 Offget 1015 dB

s e
.
» .

A
V M

3DB
H-40

—-50

—-60

=70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz
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@

Ref 20 dBm *Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
*SWT 200 ms

Report No: DDT-RE130212

Marker 1 [T1 ]
-0.02 dBm

2.437512821 GHz

20 Off 105 dB

—10

D |,

p

LVL

—-10 \VRy

v

-20—f/

3DB

—-40

—-50

—-60

—-70

-80

Center 2.437 GHz

Ref 20 dBm *Att 10 dB

2 MHz/

*RBW 100 kHz
*VBW 300 kHz
*SWT 200 ms

Span 20 MHz

Marker 1 [T1 ]
-0.03 dBm

2.461487179 GHz

20 Off 10{5 dB

—10

P

LVL

N

NI

--20—H/

3DB

—-40

—-50

—-60

—-70

-80

Center 2.462 GHz

2 MHz/

Span 20 MHz

Page 21 of 136



Dongguan Dongdian Testing Service Co., Ltd

11g:
<%%> *RBW 100 kHz
* VBW 300 kHz

*SWT 200 ms

Ref 20 dBm *Att 10 dB

Marker 1

Report No: DDT-RE130212

[T1

-6.76 dBm

]

2.417000000 GHz

20 Offget 104{5 dB

—10

—-10

/

—-30

40 7

s

—-60

=70

-80

Center 2.412 GHz 3 MHz/

@ *RBW 100 kHz
*VBW 300 kHz

*SWT 200 ms

Ref 20 dBm *Att 10 dB

Marker 1

Span

[T1

-6.25 dBm

]

30 MHz

2.442000000 GHz

20 Offget 10{5 dB

10
0
L 10 1 l el “‘!U“)lf"l uli |

--70

-80

Center 2.437 GHz 3 MHz/

Span

30 MHz

LVL

3DB

LVL

3DB
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Ref 20

dBm

*RBW 1
*VBW 3

*Att 10 dB * SWT 2

00 kHz
00 kHz
00 ms

Marker 1

Report No: DDT-RE130212

[T1 1]
-6.37 dBm

2.457000000 GHz

20 Off

et 1015 dB

—10

¢
-

—-10

Ty

—-20

Ny

—-30

—-60

--70

-80

Center

11n HT20:

Ref 20

2.462 GHz

dBm

3 MHz/

*RBW 1
*VBW 3

*Att 10 dB *SWT 2

00 kHz
00 kHz
00 ms

Marker 1

Span 30 MHz

[T1
-7.16 dBm

2.415750000 GHz

20 Off

—10

—=10

—d

Ay ,wwnw

W iR

—-20

—-30

—-40

--70

-80

Center

2.412 GHz

3 MHz/

Span 30 MHz

LVL

3DB

LVL

3DB
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Ref 20

dBm

*Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
*SWT 200 ms

Marker 1

Report No: DDT-RE130212

[T1

1

-6.39 dBm
2.432000000 GHz

20 Off

dB

—10

|

—-10

il
1.
E

VMAAMN\

ﬁuﬂwﬁu

A ]

—-20

—-30

—-40

—-60

--70

-80

Center

Ref 20

2.437 GHz

dBm

3 MHz/

*Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
*SWT 200 ms

Marker

1

Span

[T1

30 MHz

1

-6.41 dBm
2.469500000 GHz

20 Off

dB

—10

—-10

PNAN™Y

WVWLN\

—-20

—-30

-80

Center

2.462 GHz

3 MHz/

Span

30 MHz

LVL

3DB

LVL

3DB
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6. Emissions in non-restricted frequency bands

6.1. Test equipment

Same with 3.1

6.2. Block diagram of test setup
Same with 3.2

6.3. Limits

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional radiator in
operating, the radio frequency power that is produced by the intentional radiator shall be at least 20dB

below that in the 100kHz bandwidth within the band that contains the highest level of the desired power.

6.4. Test Procedure

(1) Configure EUT and assistant system according clause 2.4 and 6.2
(2) Connect EUT’s antenna output to spectrum analyzer by RF cable.
(3) Configure EUT work in test mode as stated in clause 2.4.

(4) Establish a reference level by using the following procedure:

Center frequency DTS Channel center frequency
RBW: 100KHz

VBW: 300KHz

Span 1.5times the DTS bandwidth
Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(5) Allow the trace to stabilize, use the peak marker function to determine the maximum peak power level
to establish the reference level.

(6) Set the spectrum analyzer as follows:

RBW: 100KHz

VBW: 300KHz

Span Encompass frequency range to be measured
Number of measurement points > span/RBW

Detector Mode: Peak

Sweep time: auto

Trace mode Max hold

(7) Allow the trace to stabilize, use the peak marker function to determine the maximum amplitude of all
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unwanted emissions outside of the authorized frequency band

6.5. Test Result

Report No: DDT-RE130212

EUT: Internet Tablet M/N: M9025

EUT Set CH or Measured Result EUT Set CH or Measured Result
Mode Frequency Range (dBm) Mode Frequency Range (dBm)
30MHz-1GHz PASS 30MHz-1GHz PASS
CH1 1GHz-25GHz PASS CH1 1GHz-25GHz PASS
2.3GHz-2.43GHz PASS 2.3GHz-2.43GHz| PASS
30MHz-1GHz PASS 30MHz-1GHz PASS
11b o 1GHZ-25GHz PASS !n HT 20 o 1GHZz-25GHz | PASS
30MHz-1GHz PASS 30MHz-1GHz PASS
CHI11 1GHz-25GHz PASS CHI11 1GHz-25GHz PASS
2.45GHz-2.6GHz PASS 2.45GHz-2.6GHz| PASS
30MHz-1GHz PASS
CH1 1GHz-25GHz PASS
2.3GHz-2.43GHz PASS
30MHz-1GHz PASS
e cHo 1GHz-25GHz PASS /
30MHz-1GHz PASS
CHI11 1GHz-25GHz PASS
2.45GHz-2.6GHz PASS
Test Date : 2013-8-10 Test Engineer : Leo Liu

6.6. Original test data
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11b CH1:

*RBW 100 kHz
*VBW 300 kHz

Report No: DDT-RE130212

Marker 1 [T1 ]
-0.18 dBm

LVL

3DB

LVL

3DB

Ref 20 dBm *Att 10 dB *SWT 200 ms 2.411519231 GHz
20 Offget 105 dB
—10
1
— O A 4
=20 Bt—=20= Ju B ,‘K‘
—-30 ’/ \4
—-40
A0 v L \_‘4‘
—-60
--70
-80
Center 2.412 GHz 3 MHz/ Span 30 MHz
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -42.13 dBm
Ref 20 dBm *Att 10 dB *SWT 200 ms 96.842948718 MHz
20 Offget 10J5 dB
—10
—0
—-10
c or \vary TIDOIIT
—-30
| 1
-40 v
—-50
u«)wwwvmﬁﬁ»mhﬂAmquJkHM«”“$ww¢A¢w&#¢wwvaMWka¢deufﬂ¢hmwaVﬁkhdwwuamuﬂ
—-60
--70
-80
Start 30 MHz 97 MHz/ Stop 1 GHz
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -55.76 dBm
Ref 20 dBm *Att 10 dB SWT 2.4 s 14.496000000 GHz
20 Offget 10]5 dB Markdr 1 [T1]]
-1.27 dBm
1o 2.4136004000 cHz|IEM
1 PK]
x| !
—0
LVL
—-10
=-20 B—20— B
—-30
3DB
—-40
—-50
2
v
--70
-80
Start 1 GHz 2.4 GHz/ Stop 25 GHz
® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -44.82 dBm
Ref 20 dBm *Att 10 dB SWT 125 ms 2.400000000 GHz
20 Offget 10]5 dB Markdr 1 [T1]]
-¢.70 dBm
. 2.411509333 cHz||IEM
1 PK]
x| .
—0
LVL
L 10 | ' Ilh
= Q T = >3 TTOTIT T
—-30
3DB
--70
-80
Start 2.3 GHz 13 MHz/ Stop 2.43 GHz
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11b CH6:

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -0.08 dBm
Ref 20 dBm *Att 10 dB SWT 125 ms 2.436488000 GHz
20 Offget 104{5 dB
10 [ 2 |
—0
LVL
3DB
—-50
—-60
--70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.48 dBm
Ref 20 dBm *Att 10 dB SWT 125 ms 122.796666667 MHz
20 Offget 1015 dB
10 [ 2 |
—0
LVL
—-10
© B+ B B
—-30
3DB
—-40

-80

Start 30 MHz 97 MHz/ Stop 1 GHz

Report No: DDT-RE130212
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*RBW 100 kHz
*VBW 300 kHz
SWT 2.4 s

®

Ref 20 dBm *Att 10 dB

Report No: DDT-RE130212

Marker 2 [T1 ]
-56.39 dBm
11.063200000 GHz

20 Offget 1015 dB

Markdr 1 [T1|]
2.22 dBm
2.435204000 cHz|IEM

—10

LVL

—-10

© BT g BT

—-30

3DB

—-40

—-50

=70

-80

Start 1 GHz 2.4 GHz/

11b CH11:

*RBW 100 kHz
*VBW 300 kHz

Ref 20 dBm *Att 10 dB SWT 125 ms

Stop 25 GHz

Marker 1 [T1 ]
-0.34 dBm
2.461009333 GHz

20 Offget 10{5 dB

—10

--70

-80

Center 2.462 GHz 2 MHz/

Span 20 MHz
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Ref 20 dBm

*Att

10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 125 ms

Report No: DDT-RE130212

Marker 1 [T1 ]
-43.97 dBm
147.790333333 MHz

20 Offget

10

5 dB

—10

—-10

P b

—-30

—-40

—-50

--70

-80

Start 30 MHz

Ref

20 dBm

*Att

10 dB

97 MHz/

*RBW 100 kHz
*VBW 300 kHz
SWT 2.4 s

Stop 1 GHz

Marker 2 [T1 ]
.06 dBm
10.912000000 GHz

20 Offget

10

5 dB

Markdr 1 [T1]|]
4.55 dBm
2.460004000 GHz

—10

—-10

B

—-30

—-40

—-50

--70

-80

Start

1 GHz

2.4 GHz/

Stop 25 GHz

LVL

3DB

LVL

3DB
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -59.18 dBm
Ref 20 dBm *Att 10 dB SWT 125 ms 2.483500000 GHz
20 Offget 10]5 dB Markdr 1 [T1]]
-(¢.41 dBm
. 2.462513000 cuz|[IEM
1 PK]
1
e I I
LVL
-1
T U o DI
3DB
—-60
--70
-80
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -6.90 dBm
Ref 10 dBm *Att 10 dB SWT 125 ms 2.417003000 GHz
10 Offget 104{5 dB
LVL
3DB

=70

—-80

-90

Center 2.412 GHz 3 MHz/ Span 30 MHz
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Ref 10 dBm

*Att

10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 125 ms

Report No: DDT-RE130212

Marker 1 [T1

1

-60.96 dBm
97.609000000 MHz

10 Offget 10

5 dB

—-10

—-20

D1 -26.

dBm

—-30

—-40

—-50

—-60

—-80

-90

Start 30 MHz

Ref 10 dBm

*Att

10 dB

97 MHz/

*RBW 100 kHz
*VBW 300 kHz
SWT 2.4 s

Stop 1

Marker 2 [T1
-63
18.120000

]
.24
000

GHz

dBm
GHz

10 Offget 10

Markdr 1 [T1
-17
2.41440(

]
.51
000

dBm
GHz

—-10

—-20

D1 -26.

dBm

—-30

—-40

—-80

-90

Start 1 GHz

2.4 GHz/

Stop 25 GHz

LVL

3DB

LVL

3DB
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®

Ref 10 dBm

*RBW 100 kHz
*VBW 300 kHz
*Att 10 dB SWT 125 ms

Report No: DDT-RE130212

Marker 2 [T1 ]
—-47.98 dBm
2.400000000 GHz

10 Offget 1015

dB

Markdr 1 [T1]|]
-71.10 dBm
2.40575%000 cHz||[IEM

1
v
|

—-10

LVL

—-20

D1 -26.

dBm

—-30

—-40

3DB

—-50

—-60

—-80

-90

Start 2.3 GHz

11g CH6:

Ref 10 dBm

13 MHz/

*RBW 100 kHz
*VBW 300 kHz
*Att 10 dB SWT 125 ms

Stop 2.43 GHz

Marker 1 [T1 ]
-6.69 dBm
2.439508000 GHz

10 Offget 1015

dB

—-10

LVL

dBm

3DB

--70

—-80

-90

Center 2.437 GHz

3 MHz/

Span 30 MHz

Page 34 of 136



Dongguan Dongdian Testing Service Co., Ltd

Ref 10 dBm

*Att

10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 125 ms

Report No: DDT-RE130212

Marker 1 [T1

1

-61.50 dBm
122.279333333 MHz

10 Offget 10

5 dB

—-10

—-20

D1 -26.

9 dBm

—-30

—-40

—-50

—-60

—-80

-90

Start 30 MHz

Ref 10 dBm

*Att

10 dB

97 MHz/

*RBW 100 kHz
*VBW 300 kHz
SWT 2.4 s

Stop 1

Marker 2 [T1

1

-63.82
4.039200000

GHz

dBm
GHz

10 Offget 10

5 dB

Markdr 1 [T1
-1
2.44000(

]
.28
000

dBm
GHz

—-10

—-20

D1 -26.

9 dBm

—-30

—-40

—-50

—-60

—-80

-90

Start 1 GHz

2.4 GHz/

Stop 25 GHz

LVL

3DB

LVL

3DB
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*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -6.61 dBm
Ref 10 dBm *Att 10 dB SWT 125 ms 2.466988000 GHz

10 Offget 1015 dB

LVL

3DB

=70

—-80

-90

Center 2.462 GHz 3 MHz/ Span 30 MHz

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -61.90 dBm

Ref 10 dBm *Att 10 dB SWT 125 ms 153.384000000 MHz

10 Offget 104{5 dB

—-10
LVL

—-20

D1 -26.4¢1 dBm

—-30

—-40

3DB

—-50

—-60

—-80

-90

Start 30 MHz 97 MHz/ Stop 1 GHz
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*RBW 100 kHz

Report No: DDT-RE130212

Marker 2 [T1 ]

*VBW 300 kHz -63.89 dBm
Ref 10 dBm *Att 10 dB SWT 2.4 s 23.648800000 GHz
10 Offget 10]5 dB Markdr 1 [T1]]
-%.84 dBm
Lo 2.455204000 GHz
1 PK] 1
nx I
—-20
D1 -26.461 dBm
—-30
—-40
—-50
—-60
v
—-80
-90
Start 1 GHz 2.4 GHz/ Stop 25 GHz
@ *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -63.09 dBm
Ref 10 dBm *Att 10 dB SWT 125 ms 2.483500000 GHz
10 Offget 10]5 dB Markdr 1 [T1]]
-4.89 dBm
Lo 2.460743000 GH=z
1
1 PK| v
- _bo ,
D1 |-26.¢1 dBm
w E
-40
—-50
--60 i
--70
—-80
-90
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz
11n HT20 CH1:

LVL

3DB

LVL

3DB
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Report No: DDT-RE130212

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -7.29 dBm
Ref 10 dBm *Att 10 dB SWT 125 ms 2.410736000 GHz
10 Offget 105 dB

=70

—-80

-90

9 dBm

Center

Ref

2.412 GHz

10 dBm

*Att

10 dB

3 MHz/

*RBW 100 kHz
*VBW 300 kHz
SWT 125 ms

Marker

96.

Span 30 MHz

1 [T1 ]
-60.20 dBm
671333333 MHz

10

Off

10

5 dB

—-10

—-20

—-30

—=40

—-50

—-60

—-80

-90

D1

-27.

9 dBm

i

Start 30 MHz

97 MHz/

Stop 1 GHz

LVL

3DB

LVL

3DB
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -63.80 dBm
Ref 10 dBm *Att 10 dB SWT 2.4 s 11.088000000 GHz
10 Offget 10]5 dB Markdr 1 [T1]]
-11.62 dBm
Lo 2.412804000 cuz|[IEY
1 PK]
MaxH] 1
—-10
LVL
—-20
D1 -27.29 dBm
—-30
—-40
3DB
—-50
—-60
v
—-80
-90
Start 1 GHz 2.4 GHz/ Stop 25 GHz
® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -47.94 dBm
Ref 10 dBm *Att 10 dB SWT 125 ms 2.400000000 GHz
10 Offget 10]5 dB Markdr 1 [T1]]
-1.40 dBm
Lo 2.406994000 cHz|IEM
1 PK] f
o3 |, T o
LVL
—-20 '
D1 -27.29 dBm i
—-30
—-40
3DB
—-50
| ., L
—-80
-90
Start 2.3 GHz 13 MHz/ Stop 2.43 GHz
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Report No: DDT-RE130212

11n HT20 CHé:
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -6.20 dBm
Ref 10 dBm *Att 10 dB SWT 125 ms 2.439511000 GHz
10 offfet 10]5 am

=70

—-80

-90

Center

Ref

10 dBm

2.437 GHz

*Att

10 dB

3 MHz/

*RBW 100 kHz
*VBW 300 kHz
SWT 125 ms

Span 30 MHz

Marker 1 [T1 ]
-59.19 dBm
122.311666667 MHz

10

Offget

10

5

dB

—-10

—-20

D1

—-30

—-40

—-50

—-60

—-80

-90

-26.

dBm

e

Start 30 MHz

97 MHz/

Stop 1 GHz

LVL

3DB

LVL

3DB
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®

Ref 10 dBm *Att 10 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 2.4 s

Report No: DDT-RE130212

Marker 2 [T1 ]
-63.71

9.520000000

dBm

GHz

10 Offget 1015 dB

Markdr 1 [T1]|]
-1¢.70

2.436800000

dBm
GHz

—-10

LVL

—-20

D1 -26. dBm

—-30

—-40

3DB

—-50

—-60

—-80

-90

Start 1 GHz 2.

11n HT20 CH11:

®

Ref 10 dBm *Att 10 dB

4

GHz/

*RBW 100 kHz
*VBW 300 kHz
SWT 125 ms

Stop 25 GHz

Marker 1 [T1 ]
-6.58
2.464517000

dBm

GHz

10 Offget 105 dB

—-10

4

LVL

8 dBm

3DB

--70

—-80

-90

Center 2.462 GHz

3 MHz/

Span 30 MHz
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Ref

10 dBm

*Att

10 dB

*RBW 100 kHz Marker 1 [T1
*VBW 300 kHz
SWT 125 ms

1

-61.12 dBm

147.919666667 MHz

10 Offget 10

5 dB

—-10

—-20

D1 -26.§

8 dBm

—-30

—-40

—-50

—-60

—-80

-90

Start

Ref

30 MHz

10 dBm

*Att

10 dB

97 MHz/ Stop 1

*RBW 100 kHz Marker 2 [T1

]

*VBW 300 kHz -63.33

SWT 2.4 s

23.311200000

GHz

dBm

GHz

10 O

ffget 10

5 dB

Markdr 1 [T1
-1
2.46000

]
.60
000

dBm
GHz

—-10

—-20

D1 -26.

8 dBm

—-30

—-40

—-50

—-80

-90

Start

1 GHz

2.4 GHz/ Stop 25 GHz

LVL

3DB

LVL

3DB
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -60.62 dBm
Ref 10 dBm *Att 10 dB SWT 125 ms 2.483500000 GHz
10 Offget 10]5 dB Markdr 1 [T1]]
-4¢.67 dBm
Lo 2.463260000 cHz|IEM
1 PK]
T LVL
—120
|
D1 F26.%8 dBm
3DB
1
—-80
-90
Start 2.45 GHz 15 MHz/ Stop 2.6 GHz
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7. Emissions in restricted frequency bands

Report No: DDT-RE130212

7.1. Test equipment
Item Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 |EMI Test Receiver R&S ESU8 100316 2012/11/26 1 Year
2 | Spectrum analyzer R&S FSU 1166.1660.26| 2012/11/26 1 Year
3 Active Loop Schwarzbeck | FMZBI1519 | 1519-038 | 2012/11/26 1 Year
antenna
4 | Trilog Broadband | g 0 heck | VULBO163 | 9163-462 | 2012/11/26 | Year
Antenna
5 | DoubleRidged R&S HF907 100276 | 2012/11/26 1 Year
Horn Antenna
6 Horn Antenna EMCO 3116 00060095 2012/11/26 1 Year
7 Pre-Amplifier R&S SCU-01 10049 2012/11/26 1 Year
8 Pre-amplifier A.H. PAMO0-0118 360 2012/11/26 1 Year
9 Pre-amplifier A H. PAM-1840VH 562 2012/11/26 1 Year
10 RF Cable R&S RO1 10403 2012/11/26 1 Year
11 RF Cable R&S RO2 10512 2012/11/26 1 Year
7.2. Block diagram of test setup
In 3m Anechoic Chamber Test Setup Diagram for 9KHz-30MHz
=
[
[
' Semi-anechoic Chamber
|
[
I
i 3m
: | -+ =—|
' EUT and
l Bupport Svstem
[ { J
| . |
[ . X TURN TAELE
[ L5m(LYy*1 Dm(Ah*0Em(H) — WOOD)
[

Receiver

PC System

|||-
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In 3m Anechoic Chamber Test Setup Diagram for 30MHz-1GHz

Semi-Anechoic 3m Chamber

Antenna Elevation Varies From 1 to 4 m

3.0m

{Reference Point)

Turn Table

1.5m(L)*1.0m(W)*0.8m(H) — (Wood)

Report No: DDT-RE130212

AMP

— Receiver — PC System

In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz

Semi-Anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

1.5m(L)*1.0m(W)*0.8m(H)

ABSORBER TURN TABLE

(FIBRE GLASS)

0.8m

AMP

Spectrum Analyzer H PC System

Note: For harmonic emissions test a appropriate high pass filter was mserted 1n the mput port ot AMP.
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